

TEST REPORT

No. CPSA/260683511-CC01259
Job Ref. 2026-06-08-008

REPORTED DATE : 16 June 2026

BIOMAX RUBBER INDUSTRIES SDN BHD (893311-W)

LOT 3612, OFF JALAN KUALA SELANGOR, BATU 19,
MUKIM SG BULOH, 47000, SELANGOR DARUL
EHSAN

The following sample(s) was/were submitted and identified by applicant as:

Sample Description : BIOMAX - POWDERED- 20251010
Sample Type : Medical Examination Gloves - Type I
Lot No. : 20251010
Colour : White
Manufacturer : Biomax Rubber Industries Sdn Bhd
Production Date : 10 October 2025
Country of Origin : Malaysia
Size : M

Quantity Tested : 2 pieces
Test Parameter : Residual Powder Content
Test Method : ISO 21171: 2006
Test Specification : ISO 11193-1: 2020
Sample Received : 8 June 2026
Testing Period : 8 June 2026 - 16 June 2026

Based on submitted samples, the following results obtained:-

SIZE	AVERAGE POWDER MASS PER GLOVE, mg
M	6.45

Specifications : 1 Powder-free gloves have a maximum of 2.0 mg powder residue limit per glove.
2 Powdered gloves should have a maximum powder limit of 10 mg per glove.

Conclusion: The test result conforms to the performance requirement as prescribed in test specification.

SIGNED FOR AND ON BEHALF OF
SGS (MALAYSIA) SDN BHD



PHOON YUEN THENG
SECTION HEAD
IKM NO. L/2549/7587/16